C SERIES MK 4 TRACTOR
PARTS LIST
BONNET

ALTERNATIVE GRILL

SEE LOOM SECTION

//Rfr}

el \]

f’/@j

Edition B

Parts List No. 366015300 B
@ SECTION 1

Oct 2014



1A | 148992912 | 2013 C50 / BRIGGS RED BONNET 9 148014900 | FIR TREE FIXING C SERIES HEAD LIGHTS
1B | 148992913 | 2013 C60/C80/B60 - FS481V/FR541V 10 | 02825900 BOLT, M8 X 20MM

RED 11 | 029429000 | SOCKET CAP HEAD M4 X 8 - BLACK
1C | 148992914 | 2013 B250-4WD / FR730V RED FINISH
2A | 149498112 | OBSOLETE 12 | 088005000 | WASHER, STARLOCK M4.5 BV7080
2B | 149498113 | OBSOLETE 13 | 148015000 | RUBBER TRIM, BONNETS & A-SERIES
2C | 149498114 | OBSOLETE PGC
3 148995400 | PANEL, SIDE COUNTAX L/H (2013) 14 | 018003700 | FLANGED BUTTON HEAD BOLT - V2050
4 | 148994000 | LH LIGHT LENS - TRACTOR 2013 BONNET
5 | 329598700 | BONNET PIVOT ASM RH 15 | 148994100 | RH LIGHT LENS - TRACTOR 2013
6 | 329598800 | OBSOLETE 16 | 08804400 2.8MM STARLOK WASHER
7 148995700 | FRONT GRILLE ASSY INCLUDING LIGHTS 17 | 048001400 | M5 JACK NUT - V2050 BONNET TRIM
7A | 148996500 | GRILLE FIXING
8 148993200 | PANEL, SIDE COUNTAX R/H (2013) 18 | 5491195600 | BRACKET, BONNET CATCH




Edition A
June 2014

Parts List No. 366015300 / 366015400 A

SECTION 2

PARTS LIST
CHASSIS / FRONT AXLE

C/TSERIES MK 4 TRACTOR




1 | 329594400 | OBSOLETE 18 | 31337500 | STEERING SUPPORT BOSS

2 | 408802800 | FRONT AXLE CASTING ASSY 19 | 183016900 | TRACK ROD END SPACER 12.70D X 10ID X 7
3 | 327815300 | BULL BAR ASSY WELDED 20 | 186003700 | NEW PART NO: 31318300 M10 TRACK ROD
4 | 329595300 | STUB AXLE ASSEMBLY LH 21| 04872100 | M10 LOCKNUT

5 329596400 | STUB ASSY NEW RH 22| 329599100 | ALPHA AXLE PIN ASM

6 | 542017700 | STEERING ARM 23| 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR

7 | 088002400 | WASHER 10.8ID X 20.70D X 2MM THK 24 | 199503500 | TYRE-15"

8 | 088003700 | WASHER -M8 X 21X 1.6 25| 018002400 | M10 X 55 HEX HEAD BOLT

9 | 199503700 | WHEEL, FRONT RIM 26 | 018005300 | M10 X 65MM HEX HEAD BOLT

10 | 028002300 | M10 X 25 S/SCREW BZP 27 | 405111000 | WHEEL ASSY, 15" 2WD C-SERIES 201

11 | 04886100 | M10 NYLOC NUT 28 | 018005000 | M10 X 60MM COACH BOLT ZINC/CLEAR

12 | 04920100 | M8 NYLOC NUT 29 | 018006800 | OBSOLETE

13| 049381100 | M12 NYLOC NUT 30 | 30128100 | HUB CAP WASHER, FRONT WHEEL

14 | 183006201 | OBSOLETE 31| 081258200 | 32X 20 X 1IMM GALV WASHER
1507921200 | 19MM EXTERNAL CIRCLIP 32 | 109011600 | AXLE BEARING, PLASTIC

17| 10872600 | 10MM ROD END




C/TSERIES MK 4 TRACTOR
PARTS LIST

2WD STEERING SECTION

STEERING CASSETTE

SEE CONSOLE SECTION

Edition B

Parts List No. 366015300 / 366015400 B
SECTION 3

Oct 2014



1 | 149591400 | STEERING WHEEL CENTRE CAP CTX 17 | 183016900 | TRACK ROD END SPACER 12.70D X 101D X 7

2 | 149591700 | STEERING WHEEL CENTRE CAP ECHO 18 | 10872600 | 10MM ROD END

3 | 149591500 | NEW PART NO: 149591300 STEERING 19 | 183210500 | STEERING LINK, LONG - ALPHA
WHEEL ASSY 20| 186003600 | OBSOLETE

4 | 019483500 | M8X16 FLANGE BOLT 21| 09823900 | KEY

5 | 018002400 | M10 X 55 HEX HEAD BOLT 22 | 329597700 | ASM, STEERING CASSETTE PLATE

6 | 089420500 | NEW PART NO: 088002400 WASHER 23| 10802200 | FRONT WHEEL BEARING

7 | 329599600 | STEERING COLUMN WELDED ASSEMBLY 24 | 301048100 | TRACTOR PEDAL CASSETTE BEARING

8 | 049381600 | M10 FLANGED NYLOC NUT HOUSING

9 | 14850500 | NYLON WASHER 25| 018003200 | M8X40MM BRIGHT ZINC PLATE BOLT

10 | 18317400 | DECK HEIGHT PIVOT BOSS 26| 02941000 | BOLT M8 X45MM

12 102912200 | M5 X 16 S/SCREW 27 | 028001000 | M8 X 16 M/SCREW

13 | 183529500 | C-SERIES DECK LIFT PIVOT SPACER 28 | 049383700 | M8 FLANGE NUT

14 1 08819500 | WASHER 5/16 T3 LP ZINC PLATED 29| 329596901 | ASM, STEERING QUADRANT

15| 213112100 | STEERING GEAR 30 | 08911500 | M5 WASHER

16 | 186003200 | PINION SHAFT COLLAR




ALTERNATIVE VIEW
SEE LOOM

_— SECTION

i

SEE LOOM
SECTION

/
SEE LOOM
SECTION

@

SEE LOOM

1
o
1 |
\'-.\' 7
===
v

-
L

o <o~ SEELOOM
" SECTION

KAWASAKI THROTTLE CONTROL
SEE KAWASAKI ENGINE SECTION

=———SEE LOOM SECTION
|

o

i
1
]

4WD TRACTOR PARTS LIST

C/TSERIES MK 4

CONSOLE SECTION

Z Parts List No.

= 366015300 /

SEE LOOM SECTION 366015400 B

SEE LOOM SECTION SECTION 4
Oct 2014



1 | 148995600 | DASHBOARD STANDARD 17 | 10801700 | COLUMN LOWER BEARING

2 | 329594300 | ASM, CONSOLE 18 | 018003700 | FLANGED BUTTON HEAD BOLT BONNET

3 | 148015400 | FUEL TANK WITH HOLE FOR GUAGE 19 | 148017700 | WEST PCB CASE SMM PLASTIC SPACER

4 | 549111600 | FUEL TANK BRACKET 20 | 019484400 | SCREW

5 | 148993800 | CONSOLE, MOULD R/H 21| 52803100 | FUEL TANK CAP

6 | 148993400 | CONSOLE, MOULD L/H 22 | 549112600 | OBSOLETE

7 | 542020200 | RELAY BRACKET 23 | 149499500 | BATTERY STRAP

8 | 549112500 | DASHBOARD MOUNT BRACKET 24 | 019479500 | M5 X 16MM FLANG BUTT HD SCKT DRIVE

9 | 019484400 | SCREW SCREW

10 | 549119700 | BRKT, MAGNET CATCH 25| 115071600 | MAGNET, BONNET CATCH

11 | 149499900 | DZUS RECEPTACLE 26| 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR

12 | 149501800 | DZUS 1/4 TURN ALPHA CONSOLE WRAP 27 | 08819501 | NEW PART NO: 08819500 WASHER 5/16
FASTENE 28 | 089526100 | 089526100

13 | 049384000 | NUT, M5 NYLON 29 | 088002800 | M5 WASHER FORM C O/D 12.5MM

14 | 048001400 | M5 JACK NUT - V2050 BONNET TRIM 30 | 04920100 | M8 NYLOC NUT
FIXING 31| 04885900 | M5 NYLOC NUT

15 | 049382600 | M5 CAGE NUT 3MM MAT 32| 029429100 | SCREW, M5 X 20 CSK HD NYLON

16 | 12824400 | POP RIVET 5MM X 10MM 33 | 149500000 | DZUS 1/4 TURN RETAIN WASHER




Edition B

Parts List No. 366015300 / 366015400 B

C/TSERIES MK 4
4WD TRACTOR PARTS LIST
REAR BODY SECTION

SEE SEATBOX

SECTION 5

Oct 2014



1 | 149496300 |PTO FLAP - TRACTOR HE (PLASTIC) 24 | 019483600 | M8 X 20 FLANGE BOLT

2 | 14947200 | C\W SERIES SEAT 25 | 04850600 | NEW PART NO: 04920100 M8 NYLOC NUT
3A | 148992759 | OBSOLETE 26 | 04520100 | M8 NYLOC NUT

3 | 148992770 | OBSOLETE 27 | 019483700 | M8 X 30 FLANGE BOLT

4 | 329598500 | OBSOLETE 28 | 088003700 | WASHER-M8X 21X 1.6

5 | 329598400 | OBSOLETE 29 | 128000100 | RIVET, FOR MULCH DECK LINER

6A | 327815559 | OBSOLETE 30 | 019484300 | OBSOLETE

6 |327815570 | OBSOLETE 31 | 049383200 | OBSOLETE

7A | 327815459 | OBSOLETE 32 | 04886100 | M10 NYLOC NUT

7 | 327815470 | OBSOLETE 33 | 02886000 | M10 X 30 S/SCREW BZP

8 | 549118400 | OBSOLETE 34 | 088004500 | M10 X 24 X 2 TL WASHER

9 | 549111400 | OBSOLETE 35 | 028001000 | M8 X 16 M/SCREW

10 | 148995800 | CUPHOLDER/HANDBRAKE MOULDING 36 | 049383700 | M8 FLANGE NUT

12 | 549118700 | BODY LINK REAR R/H BRACKET 37 | 438011000 | OBSOLETE

13 [ 549118100 | OBSOLETE 38 | 29200101 | TOW BRACKET

14 | 329599300 | OBSOLETE 39 | 02886000 | M10X 30S/SCREW BZP

15 | 329599200 | OBSOLETE 40 | 088002400 | WASHER 10.8ID X 20.70D X 2MM THK
16 | 329601400 | PTO FLAP BRACKET HINGE 41 | 049381600 | M10 FLANGED NYLOC NUT

17 | 149591600 | MOULDING, RH UNDERBODY 42 | 549122800 | PLT, CPC PLASTIC CONNEC TOR MOUNT
18 | 149591800 | MOULDING, LH UNDERBODY 43 | 019485300 | OBSOLETE

19 | 149592400 | PLATE, RUBBER FOOT R/H 44 | 04912700 | M3 NYLOC NUT HE TRACTOR

20 | 149592500 | PLATE, RUBBER FOOT L/H 45 | 019485400 | OBSOLETE

21 | 029427700 | M4X16MM POZI PAN SET SCREW 46 | 12863100 | NEW PART NO: 12860100 RIVET

22 | 08952500 | PLT - CLAMPING 47 | 541148900 | OBSOLETE

23 | 04826400 | M4 NYLOC NUT




C&T SERIES MK 4 PARTS LIST
GUARDING ASSEMBLY

Edition B

Parts Lists No. 366015300 / 366015400 B
Section 6

October 2014



148996800

STUD,

148997000

MK4 TRACTOR GUARD R/H

148996900

MK4 TRACTOR GUARD L/H

542020900

PTO GUARD BRACKET R/H

542020800

PTO GUARD BRACKET L/H

19483600

OBSOLETE

149499900

DZUS RECEPTACLE

O IN oUW

329602600

OBSOLETE

[y
o

329602700

NEW PART NO: 549219700 L/H SIDE GUARD FRAME

—
—

329651500

ISO GUARD — REAR ATTACHMENT BRACKET




C/TSERIES MK 4 TRACTOR
PARTS LIST
C LIFT SECTI

P N

PGC PLUNGER SWITCH
SEE LOOM SECTION
DY ~'

Edition B

Parts List No.
366015300/ 366015400 B
SECTION 7

Oct 2014



1 | 088003600 | WASHER-M12X 24X 1.6 17 | 327056300 | PIVOT END WITH SWITCH BRACKET ASSY

2 | 18302700 | NEW PART NO: 183016900 TRACK ROD 18 | 327005000 | PGC HANDLE CROSS BAR WELDED ASSY
END SPACER 19 | 327004900 | PGC LIFT BRACKET WELDED ASSEMBL

3 | 04886100 | M10 NYLOC NUT 20 | 549117600 | LIFT HANDLE L/H SUPPORT BRACKET

4 101935700 | M8 X 35MM BOLT COMPRESSOR 21 | 048000900 | NEW PART NO: 049381900 M6X3MM NUT

5 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR 22 | 019484600 | M6 X 20 FLANGE BOLTS (NON SERRATED)

6 | 542020800 | PTO GUARD BRACKET L/H 23 | 08826200 | M4 FORM A WASHER BZP

7 | 5420205900 | PTO GUARD BRACKET R/H 24 | 149494500 | OVAL TUBE INSERT BLK

8 | 049383700 | M8 FLANGE NUT 25 | 148996400 | FOAM GRIP FG50 (COMPONENT FORCE)

9 | 08925400 | M8X40X3MM HEAVY GUAGE WASHER 26 | 06823300 |SPLITPIN1X1/8

10 | 088002400 | WASHER 10.8ID X 20.70D X 2MM THK 27 | 019483700 | M8 X 30 FLANGE BOLT

12 | 549118600 | BRKT, PGC LIFT HOOK 2 28 | 02886000 | M10 X 30S/SCREW BZP

13 | 549118500 | BRKT, PGC LIFT HOOK 1 29 | 019479100 | BOLT M10X40 SCARIFIER

14 | 327004800 | LIFT HANDLE SUPPORT BRACKET 30 | 088004500 | M10 X 24 X 2 TL WASHER

15 | 327056100 | LEFT HAND SWEEPER LINK ARM ASSEMBLY || 31 | 04886100 | M10 NYLOC NUT

16 | 327056200 | RIGHT HAND SWEEPER LINK ARM 32 | 029427700 | MAX16MM POZI PAN SET SCREW

ASSEMBLY

33

04826400

M4 NYLOC NUT




C/TSERIES MK 4 TRACTOR
PARTS LIST
SEAT BOX SECTION

Edition B

o
=3
3
-
o
©
©
™
-
o
=
@
n
—
o
©
©
™

(-]
=
o =
F &
i
w O

Parts List No.




1 |[541147800 | ALPHA SEAT BASE PLATE 16 | 02912200 M5 X 16 S/SCREW

2 | 329600300 | WELDED ASSY SEAT RUNNING PLATE 17 | 08911500 M5 WASHER

3 | 549112700 | OBSOLETE 18 | 183016900 | TRACK ROD END SPACER

4 | 25858100 SPRING SLIDING SEAT 12.70D X 10ID X 7

5 |541148100 | SEAT ADJUSTMENT LOCKING PLATE 19 | 059169000 | CLEVIS PIN - DIASMM X 70MMLONG
6 | 149589500 |30MM X 6MMX40MM- PVC FLAT SLEEVE 20 | 04920100 M8 NYLOC NUT

7 | 06849100 2MM R CLIP 21 | 088003700 | WASHER-M8X 21X 1.6

8 |25812201 BRAKE RETURN SPRING 22 | 019483700 | M8 X 30 FLANGE BOLT

9 | 189515100 | MULCHER LINK ROD 548MM 23 | 02825900 BOLT - M8 X 20MM

10 | 27835401 OBSOLETE 24 | 019483600 | M8 X 20 FLANGE BOLT

11 | 449880800 | PLUNGER SWITCH NO/NC 25 | 018001600 | NEW PART NO: 01935700 BOLT

12 | 149551900 | RUBBER SEAT SPRING RETAINER COMPRESSOR

13 | 08925400 M8 X 40 X 3MM HEAVY GUAGE WASHER 26 | 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR
14 | 028001000 | M8 X 16 M/SCREW 27 | 183856700 | SEAT RUNNING PLATE SPACER

15 | 04885900 M5 NYLOC NUT




C/TSERIES MK 4 TRACTOR
PARTS LIST
REAR PT! IL RESEVOIR

Edition B
Parts List No.
366015300 / 366015400 B
SECTION 9

Oct 2014



1 | 449881100 | CLUTCH 14 | 31306202 | NEW PART NO: 31306200 PTO END

2 | 148014600 | REVERVOIR K46 TRANAXLE SPACER

3 | 148014700 | NEW PART NO: 16872024250 TUFF TORQ 15| 20870700 | NEW PART NO: 20870702 7” PTO PULLEY
VENT VALVE 16 | 019484200 | M10X50 GRADE 10.9 BOLT

4 | 549121900 | OBSOLETE 17 | 18312200 | ENGINE PULLEY CAP

5 | 545004300 | PTO CLUTCH STOP 18 | 029428400 | M8X25LG HEX SERRATED FLANGE SCREW

6 | 329596100 | PTO MOUNT WELDED ASSY 19 | 049383700 | M8 FLANGE NUT

7 | 149589000 | ALPHA OIL RETURN PIPE - 2WD-RUBBER 20 | 018001700 | NEW PART NO: 018003200 ZINC PLATE

8 |[118162100 | CLAMP, DOUBLE WIRE HOSE BOLT

9 | 186000300 | PTO SPINDLE - CLUTCH 21| 088003700 | WASHER-M8X 21X 1.6

10 | 09823900 | KEY 22 | 019484100 | M8X25 FLANGE BOLT

12 | 10811600 | BEARING (PTO HOUSING) 23| 08819800 | WASHER 5/16ID X 10D HD

13 | 186005100 | PTO CENTRE SPACER




C/TSERIES MK 4 TRACTOR

CHASSIS BELTS / REAR TRANSMISSION

. SEE ENGINE

CTION

7SE

* Edition B

Paﬁs List No. 366015300 / 366015400 B

SECTION 10

Oct 2014

0 o0 O O

0
i




1 | 405111100 | WHEEL ASSY 20" 27 | 019484100 | M8X25 FLANGE BOLT

2 | 22951900 | PTO BELT 28 | 199503800 | WHEEL - REAR RIM

3 | 20811500 | PTO JOCKEY PULLEY 29| 25812201 | BRAKE RETURN SPRING

4 | 200811600 | 70MM DIA - K46 INPUT PULLEY 30 | 049383700 | M8 FLANGE NUT

5 | 208698000 | SEE SERVICE BULLETIN 31| 321123302 | NEW PART NO: 321123301 DUMP VALVE

6 | 183860300 | SPACER, IDLER PULLEY LEVER ASSY

7 | 329594600 | ASSY, TENSIONER PLATE UPPER 32 | 303071400 | NEW PART NO: 307022200 PARK BRAKE

8 | 329594700 | ASSY, TENSIONER PLATE LOWER SWITCH BRACKET - LONG

10 | 07823200 |ECLIP3/4 33| 012855800 | 1/4 X 1/2 STEEL FLAT RIVET ZINC

13 | 183860700 | OBSOLETE 34 | 07868700 | 1/4" STARLOC WASHE

14 | 089418600 | WASHER M8 X 25 X 3 UNPLATED 35| 22951800 | TRANSAXLE BELT A85

15 | 08845200 | M6X25X1.5 MM WASHER 36 | 303071002 | NEW PART NO: 30307101 TRANSAXLE

16 | 08819800 | WASHER -5/16ID X 10D HD DEFLECTOR

17 | 088003700 | WASHER-M8X 21X 1.6 37 | 048000900 | NEW PART NO: 049381900 CAPTIVE NUT

18 | 02825900 | BOLT - M8 X 20MM 38 | 542030100 | B SERIES-REAR GUARD

19 | 028662300 | M6X16MM SET SCREW 39 | 199503600 | TYRE 20"

20 | 028663200 | M8X70MM HEX BOLT ZINC & CLEAR 40 | 198002000 | WHEEL HUB FOR 20" WHEEL C/W STUDS
PASSIVATED & NUT

21| 028662700 | BOLT - M8X65MM 41 | 189498700 | NEW PART NO: 189498701 TRANSAXLE

22| 019483700 | M8 X 30 FLANGE BOLT SPACER

23| 019483500 | M8X16 FLANGE BOLT 42 109830700 | KEY,REAR WHEEL

24 | 30127800 | RIDER HUB CAP WASHER 43| 081258200 | 32 X 20 X IMM GALV WASHER

25| 478000302 | HYDROTX - K46CM 44 | 048000800 | 20/50 WHEEL NUT

26 | 307191802 | NEW PART NO: 307191801 K46 45 | 019484600 | M6 X 20 FLANGE BOLTS(NON SERRATED)
TRANSAXLE THRUST WASHER 46 | 541140500 | TRANSAXLE MOUNT BRACKET



http://static.fatsoma.com.s3.amazonaws.com/gts-pdfs/service-bulletins/part-208698000-bulletin-15t230.pdf

C/TSERIES MK 4 TRACTOR

PARTS LIST
HANDBRAKE / PEDAL SECTION

Edition B

Parts List No. 366015300 / 366015400 B

SECTION 11

Oct 2014




1 | 019479500 | M5 X 16MM FLANG SOCKET DRIVE SCREW 26 | 183861300 | TUBE, SUPPORT, PEDAL DRIVE
2 | 549112100 | OBSOLETE 27 | 329594900 | ASSY, FORWARD PEDAL
3 | 329600800 | HAND BRAKE HANDLE ASM 28 | 329650200 | REVERSE PEDAL WELDED ASM
4 | 148014000 | CSERIES 2002 HANBRAKE BLOCK 29 | 405080300 | PEDAL CASSETTE LINK ASSEMBLY
5 |329601600 | HAND BRAKE CONNECTING ROD ASSEMBLY || 30 | 148013700 | C SERIES FWD LARGE PEDAL RUBBER
6 | 329597500 | ASM, HANDBRAKE LEVER OUTER 31 | 148013800 | C SERIES SMALL REV PEDAL RUBBER
7 | 301048100 | TRACTOR PEDAL CASSETTE BEARING 32| 019483600 | M8 X 20 FLANGE BOLT
HOUSING 33| 019484100 | M8X25 FLANGE BOLT
8 |10811600 |BEARING (PTO HOUSING) 34 | 019484700 | M6X55 FLANGE NON SERRATED HEX BOLT
9 | 183860300 | SPACER - IDLER PULLEY 35019483700 | M8X30 FLANGE BOLT
10 | 542017300 | LEVER, INNER HANDBRAKE PIVOT 36 | 019483500 | M8X16 FLANGE BOLT
12 | 18833702 | NEW PART NO: 18833700 PIVOT 37 | 049383700 | M8 FLANGE NUT
13 | 549116200 | OBSOLETE 38 | 088003700 | WASHER-M8X 21X 1.6
14 | 549115200 | OBSOLETE 39 | 089420500 | NEW PART NO: 088002400 WASHER
15 | 183016900 | TRACK ROD END SPACER 12.70D X 10ID X 7 || 40 | 08819501 | NEW PART NO: 08819500 WASHER
16 | 549116000 | OBSOLETE 41| 089418600 | WASHER M8 X 25 X 3 UNPLATED
17 | 549115000 | OBSOLETE 42| 089422200 | M6 WASHER 6 X 12.5 X 1.6MM BZP
18 | 186003500 | OBSOLETE 43 | 088002400 | WASHER 10.8ID X 20.70D X 2MM THK
19 | 108001100 | M8 CLEVIS PIN 44| 08925400 | M8 X 40 X 3MM HEAVY GUAGE WASHER
20| 174517900 | HAND BRAKE LINK ROD 45| 028662700 | BOLT M8X65MM
21| 329595000 | OBSOLETE 46 | 02886000 | M10 X 30 S/SCREW BZP
22 | 184000500 | OBSOLETE 47 | 02941000 | BOLT M8 X 45MM (VAC)
23 | 329594800 | ASSY, CROSS-SHAFT - PEDAL 48 | 02825900 | BOLT, M8 X 20MM
24 | 329602300 | OBSOLETE 49 | 028662300 | M6X16MM SET SCREW
25| 109011700 | CHASSIS PEDAL BOSS 50 | 189544100 | PEDAL SHAFT END HUB




51| 14850500 | NYLON WASHER 65 | 108000500 | 10MM SPRING PIN SHORT

52 | 31336800 | DECK LIFT PIN (FRONT) 66 | 313514600 | ROD, TRANS BRAKE TO CROSS-SHAFT
53| 189502700 | SPACER 12.70D/ 10.2 ID / 9MM LONG 67 | 10872600 | 10MM ROD END

541049381600 | M10 FLANGED NYLOC NUT 68 | 259405100 | 20/50 COMP BRAKE ROD SPRING

55| 048111000 | NYLON SELF LOCK NUTS 69 | 313514400 | ROD, FORWARD/REVERSE

56 | 04886100 | M10 NYLOC NUT 70 | 183020200 | 2050 DIFF LOCK PEDAL TRUNNION
57104920500 | NUT M6 NYLOC 71| 06855200 |1/8X1/2 SPLIT PIN

58 | 089418300 | 3/8 STARLOCK WASHER 72 | 149498000 | HANDBRAKE MECHANISM NYLON BUSH
59 | 04852100 | NEW PART NO: 04822300 FULL NUT HEX 73 | 149557300 | HANDBRAKE HANDLE

60 | 04872100 | M10 LOCKNUT 74 | 258000600 | SPRING -HANDBRAKE BLOCK TORSION
61 | 048001800 | M5 HALF NUT, BLACK FINISH 75| 549007000 | OBSOLETE

62 | 019485000 | OBSOLETE 76 | 449880800 | PLUNGER SWITCH NO/NC

63 | 108001200 | 8MM SPRING PIN 77 | 12824400 | POP RIVET 5MM X 10MM

64 | 108000600 | 10MM X 1.5 CLEVIS SHORT 78 | 109011900 | CROSS SHAFT END




C/TSERIES MK 4 TRACTOR

|

LI

PART
DECK LIFT SECTION

Edition B

Parts List No. 366015300 / 366015400 B

SECTION 12
Oct 2014




1 | 25885300 | DECK ASSIST SPRING 24 | 328969300 | ASM, MANUAL DECK LIFT CARRY PLATE

2 | 302080600 | BRACKET, FRONT R/H CRADLE HANGING WELDED

3 | 302080700 | BRACKET, FRONT L/H CRADLE HANGING 25| 541146100 | OBSOLETE

4 | 302080300 | BRACKET, R/H REAR HANGING 26| 028892100 | OBSOLETE

5 | 302080500 | BRACKET, L/H REAR HANGING 27 | 329600400 | WELDED ASSY,POTENTIOMETER PIVOT

6 | 329600200 | ASSY - REAR DECK HANGING BRACKET 28 | 329599400 | ASM, DECK LIFT HANDLE

7 | 189501800 | DECK LEVEL HEX ADJUSTER NUT 29 | 186003000 | DECK HANDLE CROSS SHAFT

8 |328961400 | DIESEL & KAWASAKI REAR DECK ADJUST 30| 183864100 | SPACER, DECK LIFT HANDLE CROSS SHAFT
BRACKET 31| 329598200 | YOKE ROD WELDED ASM

9 | 31323500 | H.ELIFT BAR SPACER 32 | 186005600 | SPACER, DECK LIFT SUPPORT BRACKET

10 | 301965400 | A/D MANUAL DECK LIFT LOWER LINKAGE 33| 186005000 | SPACER DECK LIFT
ARM 34 | 183016900 | TRACK ROD END SPACER 12.70D X 10ID X 7

12 | 189497500 | 2002 TRACTOR DECK LEVEL TRUNION 35| 549119300 | OBSOLETE

13 | 328961101 | NEW PART NO: 549129100 READ DECKLIFT || 36 | 149550400 | DECK LIFT RH HANDLE COVER BLACK
LINK BRACKET 37 | 149550601 | MANUAL DECK LIFT HANDLE TRIGGER

14 | 088004500 | M10 X 24 X 2 TL WASHER 38 | 149550500 | DECK LIFT LH HANDLE COVER BLACK

15 | 08819501 | NEW PART NO: 08819500 WASHER 39| 259405900 | MANUAL DECK LIFT HANDLE SPRING

16 | 088002400 | WASHER - 10.8ID X 20.70D X 2MM THK 40 | 327878100 | DECK LIFT HANDLE LINK WELDED

17 | 088003600 | WASHER - M12 X 24X 1.6 ASSEMBLY

18 | 089420500 | NEW PART NO: 088002400 WASHER 41| 301965300 | MANUAL DECK LIFT SLIDE PLATE

19 | 04886100 | M10 NYLOC NUT 42 | 183528800 | MANUAL DECK LIFT LINK SLIDE PIN

20 | 04920100 | M8 NYLOC NUT 431019479700 | M8 X 25 HEX SET SCREW SELF COLOUR

21| 183864400 | DECK CRADLE LINK ROD 44| 018002400 | M10 X 55 HEX HEAD BOLT

22 | 327806100 | MANUAL DECK LIFT ADJUSTER ROD PLATE 45 | 028001000 | M8 X 16 M/SCREW

23 | 186006300 | STEERING QUADRANT SPACER 46 | 028002300 | M10 X 25 S/SCREW BZP




47 | 02825900 | BOLT - M8 X 20MM 58 | 048001800 | M5 HALF NUT, BLACK FINISH

48 | 018005300 | M10 X 65MM HEX HEAD BOLT 59 | 04872100 | M10 LOCKNUT

49 | 018000600 | BOLT M8 X 60MM 60 | 029425000 | M5 X 35 CSK SOCKET HEAD SCREW BLACK
50| 31339400 | NEW PART NO: 31339401 DECK LIFT PIN 61| 07986100 | 4MM E-CLIP D1500-4AMM

51| 06823300 |SPLITPIN1X1/8 62 | 329600900 | DECK ADJUSTMENT BRKT ASM

52 | 541146000 | OBSOLETE 63 | 545004800 | OBSOLETE

53107921200 |19MM EXTERNAL CIRCLIP 64 | 078000800 | E CLIP M12 PLATED

54 | 31336800 | DECK LIFT PIN (FRONT) 65 | 08823000 | 08829900 NEW PART NO: 089423700
55| 11836700 | RUE CLIP TRANSAXLE WASHER

56 | 31337200 | DECK LIFT PIN (REAR) 66 | 019483600 | M8 X 20 FLANGE BOLT

57 | 028004000 | M5 X 30MM CSK SOCKET HEAD SCREW 67 | 049383700 | M8 FLANGE NUT

BLACK




C /T SERIES MK4 TRACTOR PARTS LIST

DECK TENSION KIT

LIFT ADAPTER PLATES AT FRONT IN ORDER

DECKS MUST NOT BE FITTED WITH FRONT
TO USE THIS MECHANISM.

Edition B

Parts List No. 366015300 / 366015400 B

TRACTOR MOUNTED SECTION

SECTION 13A

June 2014




408804600

NEW PART NO: 50100040 DECK TENSION TRACTOR KIT

329651100

36 HGM DECK TENSIONER

329651000

ASM WELD SLEEVE - 36 HGM DECK TENSION MK4

149589500

30MM X 6MMX40MM- PVC FLAT SLEEVE

088002600

ZINC PLATED M16 WASHER FORM

06849100

2MM R CLIP

029425400

M8 X 16 C-SINK SCREW

049383700

M8 FLANGE NUT

IO NN W|IN |-

019484100

M8X25 FLANGE BOLT

[y
o

549122000

36 HGM DECK TENSIONER CRADLE




C/TSERIES MK4 TRACTOR PARTS LIST
DECK TENSION KIT
DECK MOUNTED SECTION

Reference data taken from parts list no. 366021500 edition D

36 HGM / 48 IBS

e

Edition B

Parts List No. 366015300 / 366015400 B
SECTION 13B

Oct 2014



409434400

NEW PART NO: 50100041 TENSION ROD KIT —36” HGM & 48” IBS

409434500

NEW PART NO: 50100043 TENSION ROD KIT —36” & 42” XRD

409434600

NEW PART NO: 50100044 TENSION ROD KIT —38” XRD, 36” & 42” IBS, 38” COMBI

409434700

NEW PART NO: 50100052 TENSOIN ROD KIT —48” XRD

409434800

NEW PART NO: 50100052 TENSION ROD KIT —44” COMBI

409434900

NEW PART NO: 50100054 TENSION ROD KIT — 38" IBS

049384100

M10 LEFT THREADED LOCK NUT

10872600

10MM ROD END

189546400

48 XRD DECK TENSIONER BAR

189546500

OBSOLETE

189546600

BAR HEX TENSION ROD 3

189546900

48 XRD DECK TENSIONER

189547000

BAR HEX TENSION ROD 2

189547100

OBSOLETE

04872100

M10 LOCKNUT

189546300

M10 LH MATING PIECE - 36 HGM TENSIONER

31338200

DECK PUSH ROD PIN

088004500

M10 X 24 X 2 TL WASHER

11836700

RUE CLIP




Edition B
Oct 2014

Parts List No. 366015300 / 366015400 B

SECTION 14A

PARTS LIST
C60 & T60 / C80 & T80 ENGINE ASSEMBLY

THROTTLE CONTROL

(KAWASAKI MODELS)

o[ |

-G - - - 4 ,,
©

C/TSERIES MK 4 TRACTOR

@.L@;Tlili

= @W T

R

“db

SEE LOOM SECTION ~—

KAWASAKI WIRE ADAPTER



1 | 159338600 | 16HP KAWASAKI FS481V-AS50-M 18 | 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR
2 | 159339600 | OBSOLETE 19 | 089418600 | WASHER M8 X 25 X 3 UNPLATED
3 | 09853401 | KEY-1/4SQ X 11/4 AMERICAN SPEC 20 | 088003700 | WASHER-M8X 21X 1.6
ROUNDED 21| 541039200 | OBSOLETE
4 | 183862100 | SPACER, ENGINE PULLEY 22| 01848700 |3/8UNCX11/4BOLT BZP
5 | 329599700 | ENGINE PULLEY WELDED ASSEMBLY 23 | 528005200 | B&S ENGINE GASKET
6 | 44936100 | ELEC.CLUTCH MAGSTOP 24| 019484600 | M6 X 20 FLANGE BOLTS(NON SERRATED)
7 | 328969500 | ASM, CLUTCH RETAINER, FRONT 25| 049383800 | M6 NYLOC FLANGE NUT
8 019484100 | M8X25 FLANGE BOLT 26 | 528004600 | W-TWIN
9 | 049383700 | M8 FLANGE NUT 27 | 529469800 | CHOKE CABLE X SRS HONDA 20HP
10 | 019481700 | NEW PART NO: 01831000 BOLT 28 | 14810400 | CONTROL KNOB (THROTTLE CABLE)
12 | 329599900 | EXHAUST WELDED ASSY, FR/FS540 29| 12824400 | POP RIVET 5MM X 10MM
13 | 549005700 | HEAT SHIELD,KAWASAKI 30| 02826300 | M4 X 12 POZI PAN S/S ZINC PLATED
14 | 049520100 | M8 NYLOC NUT 31| 04826400 | M4 NYLOCT
15 | 401007001 | EXHAUST, C500H, C600H, C800H, C600. 32| 08826200 | M4 FORM A WASHER BZP
16 | 307199701 | OBSOLETE 33| 52851200 | OIL DRAINAGE VALVE
17 | 018003200 | M8X40MM BRIGHT ZINC PLATE BOLT 34 | 183013902 | HAEXAGON ADAPTOR M20 TO 3/8" TAPE




C/TSERIES MK 4 TRACTOR

PARTS LIST
C50/T50 ENGINE ASSEMBLY

(BRIGGS & STRATTON MODELS)

THROTTLE CONTROL

BRIGGS & STRATTON WIRE ADAPTER
SEE LOOM SECTION

Oct 2014

= B
Edition B

SECTION 14B

Parts List No. 366015300 / 366015400 B

. S, S S




1 | 158001111 | OBSOLETE 19 | 01848700 |3/8UNCX11/4 BOLT BZP
2 | 09853401 | KEY-1/4SQ X 11/4 AMERICAN SPEC 20 | 528005200 | B&S ENGINE GASKET
ROUNDED 21| 02902500 | BRIGGS STATIC COVER SCREW 95957
3 | 183862100 | SPACER, ENGINE PULLEY 22 | 329600000 | OBSOLETE
4 | 329599700 | ENGINE PULLEY WELDED ASSEMBLY 23 | 089420400 | M8 SPRING WASHER SINGLE COIL FLAT
5 | 44936100 | ELEC.CLUTCH MAGSTOP 24 | 02850900 | 5/16UNC X 3/4 SOCKET HD S/S
6 | 328969500 | ASM, CLUTCH RETAINER, FRONT 25| 159340300 | OBSOLETE
7 | 019484100 | M8X25 FLANGE BOLT 26 | 528005000 | COUNTAX 13HP THROTTLE CONTROL
8 049383700 | M8 FLANGE NUT SINGLE CYLINDER
9 | 019481700 | NEW PART NO: 01831000 BOLT 27 | 14810400 | CONTROL KNOB (THROTTLE CABLE)
10 | 18312202 | OBSOLETE 28 | 12824400 | POP RIVET 5MM X 10MM
12 | 401007001 | EXHAUST, C500H, C600H, C800H, C600. 29 | 02826300 | M4 X 12 POZI PAN S/S ZINC PLATED
13 | 307199701 | OBSOLETE 30 | 04826400 | M4 NYLOC NUT
14 | 018003200 | M8X40MM BRIGHT ZINC PLATE BOLT 31| 08826200 | M4 FORM A WASHER BZP
15 | 019479700 | M8 X 25 HEX SET SCREW SELF COLOUR 32| 52851200 | OIL DRAINAGE VALVE
16 | 089418600 | WASHER M8 X 25 X 3 UNPLATED
17 | 088003700 | WASHER -M8 X 21X 1.6
18 | 541039200 | OBSOLETE




12 8 4 8 87809

NG o Ry R

C/TSERIES MK 4 TRACTOR

PARTS LIST
LOOM COMPONENTS
s
— o gEpE W

HAND BRAKE

NET OPEN.
SWITCH

0]

DASHBOARD CUTTER
SELECT SWITCH

NET FULL SWITCH
(NOT USED)

PARTS FITTED TO SCARIFIER!
/ SPREADER / MK3 300L PGC |

@
[,

PARTS FITTED TO PGC MK4
PGC UP SWITCH

é |
DECK HEIGHT
POTENTIOMETER

PTO/CUTTER

RELAY 9 RELAY6 RELAY 5

RELAY 8 (PTO)  (STOP)
sarey S5 e e RELAY 4

RELAY 7
(SAFETY
CuTOUT)

CUTOUT) (START)

SWITCH

FUSE BOX

TILT SENSOR
(INCLINOMETER)

SWITCH

SEAT UP

SWITCH SWITCH

EAR PTO CLUTCH

10 R
O —
e

e

{1

27

STARTE >
SOLENO| ,/@> i CUTTER Plo CLUTCH
s D | ~—=3
SEEREARPTOSECTION O ENGINE (28) SEE ENGINE SECTION
REVERS N (@) Edition B
SWITCH STARTER Parts List No.
(NOT USED) MOTOR 366015300 / 366015400 B
y SECTION 15
o © ENGINE ENGINE Oct 2014
CHASSIS EARTH EARTH EARTH c



1 | 448809200 | OBSOLETE 17 | 449878700 | BRIGGS LEAD SOLE TO START
2 | 448010800 | TRANSORB-MK4 TRAC 18 | 44949500 | SEAT SWITCH

3 | 449879500 | DISPLAY, DASH 19 | 448017700 | FUSE BOX, 6 WAY

4 | 449879800 | SENDER, FUEL-VARIABLE 20 | 449880800 | PLUNGER SWITCH

5 |449881000 | POTENTIOMETER HOSS ASSY 21| 449881200 | OBSOLETE

6 | 449880100 | SWITCH, PTO 27 | 445878500 | OBSOLETE

7 | 449880101 | OBSOLETE 28 | 449668400 | OBSOLETE

8 | 449880200 | SWITCH, ROCKER 29 | 449662300 | INCLINOMETER PCB

9 | 449880300 | SWITCH, KEY -4 POSITION 30 | 449665200 | 2 TONE SOUNDER

10 | 44947500 | CLUTCH LOOM WARNER 31 | 445880800 | PLUNGER SWITCH

11 | 44814801 | STARTER SOLENOID 32 | 449881900 | MK4 PGC LEAD WITH ROUND PLUG
12 | 449662900 | LONG EARTH LEAD 33 | 445012400 | CABLE PLUG FOR TRACTOR
13 | 44812602 | LEAD BATT TO SOLENOID 34 | 449880000 | LIGHTS, LED STRIP

14 | 458141200 | NEW PART NO:458141201 SEALED BATTERY || 35 | 449881700 | STRIP, LED

15 | 449880301 | KEY, 4 POSITION SWITCH 36 | 449562400 | WW HEADLIGHT LOOM

16 | 449881400 | NEW PART NO: 449562700 ELECTRIC RELAY || 37 | 449880500 | BULB, LED LONG




ALL TOLERANCES +/-©.1MM UNLESS OTHERWISE STATED

DISPLAY MODULE
: (m
.
FUEL = S EF
PROGRAMING SOLENGID SOUNDER SHEEFEH
; SHITCH
3 4 5 & 7 8 9 18111213 141516 17181920 IR E"'-C-— TILT =
RD SENSOR
FTTTTTTTTTTOIOITOIOTIOTITT FTTTTTTTIld - |
@ ® Z C T D C O = 0 -C_ Llope
= o Z = = | -
S ~ — @ DO VTG DOOZTETABD o (- B0 2w
<¥3733S3p2lRRAAFAR 3
= < S =60 s —
DI X + rEZmZAz® o oo 03 ‘C- (\NOP. DOWN -
3= o 1 + m m L — » - =i
cm @ 2 [ = r]r_rJﬁ e AL
T2 momoE T T o) B4) B3 = - Eflay
T I FUSE& 4A [ ) J_ E— A MET OFEN
@ o+ AL — SWITCH
< = _— = I
—1 -
FTO
, RELAY
1CMITION FUSES 7 A
SWITCH PTO FTOACUTTER AAS O'} RO YL
— MATH | L o
— SWITCH
T =
1
FUSEZ 7 A ] O-'B__
CUTTER L o
i w—
— FTO
CLUTCH
FUSE3 74 QLo =
START SCLOMOID : C
— SHOWN CUTTER
| S— OFF RELAY
FUSE4 7 A LIGHTS AAS
LIgHTS e [ LH" -{(E——
f— —
 — - CUTTER =
ERAKE RELAY —
SWITCH :’j_ =
T J_ LD'J“‘ o—
(—— SHOWN
= OFF =
[l ’
SEAT UP SEAT o
ENGINE SWITCH SWITCH cuTTeR
™ M seoun » CLUTCH
OFF
[ e | -
SEA i
MAGNETO ™ ° 0 O | I =
SHOWM —
up -
CUTTER LOCKOUT RELAYS e
[ CHARGE =2 > C o
STOR .
RELAY ]
o y T 5] L
l B 1A BRBY
. STARTER - PTG /CUTTER
FUSEL 284 SOLENGID 1 _0,.3_ <bx-_’C:JL|E
MA TN L T
- o}'f LA BB@Y 0— o— SWITCH
= AAS o— FTo DisasLe [
- _I I—D‘J = FTO+CUTTER EMAELE [0—Or—®
- i 0

CUTTER DISABLE

>—C>-"Q' STARTER d

° EEvEa EvEs
PC:ENIVITET'T;SHE SENEOR
AT h
i ]
STARTER
MOTOR =
Q./Q_ SHOWN -_—
o FORWARDS
i |_ (|

Parts List No. 366015300 / 366015400 B / SECTION16 / Oct2014 WIRING DIAGRAM PART NUMBER 449879700



C SERIES MK 4 TRACTOR
PARTS LIST
DECALS SECTION

(af m] H| Njg (a )¢
W ECHOTRARA,

O

W ECHOTRRHK, .

.

D'M

! DANGER!!
KEEP HANDS A FROM
THE BELT AND PULLEY g
Edition B
@ Parts List No. 366015300 B
SECTION 17

Oct 2014



359007900

OBSOLETE

359008100

C60 LEFT MODEL DECAL

359008300

C80 LEFT MODEL DECAL

359010400

30BSOLETE

359010600

L/H MODEL DECAL ECHOTRAK

359010800

L/H MODEL DECAL ECHOTRAK

359008000

OBSOLETE

359008200

C60 RIGHT MODEL DECAL

359008400

C80 RIGHT MODEL DECAL

359010500

OBSOLETE

359010700

A-416 RIGHT HAND MODEL DECAL ECHOTRAK

359010900

A-418 RIGHT HAND MODEL DECAL ECHOTRAK

359006100

ARIENS BONNET BADGE LEFT HAND SIDE

359006200

OBSOLETE

359010100

ALLUMINIUM BRUSH FINISH COUNTAX BADGE

359550800

ECHO BONNET BADGE SILVER

358098800

OBSOLETE

35891200

SWEEPER BELT DECAL (SYMBOLS ONLY)

35809500

PTO DANGER LABEL




C SERIES MK 4 TRACTOR
PARTS LIST
DECALS SECTION

GG sy
‘“o’oé'ﬁ:‘«.

1/ ECHOTRARK

éé&& R ECES

)

(&

Edition B

Parts List No. 366015300 B
SECTION 17a

Oct 2014



10

359505100

H/BRAKE HANDLE BADGE

11

358098100

DECAL, CENTRE BODY TRACTOR

12

358098200

DECAL, FUEL FILL INDICATOR

13

358098900

DECK HEIGHT INDICATOR LABEL

14

358098600

ECHOTRAK GRILL BADGE

15

35809701

NOISE LABEL 100DB




C SERIES MK 4 TRACTOR
PARTS LIST
DECALS SECTION

Edition B

Parts List No. 366015300 B
SECTION 17b

Oct 2014



16B

358098400

DECAL, LEFT DASHBOARD

16A

358098700

DECAL, LEFT DASH / INTEGRATED CHOKE

17

358098500

DECAL, RIGHT DASHBOARD




